
CETP- solution or a problem in itself  1  

 
Common Effluent Treatment Plant 

 
A solution or a problem in itself 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

TOXICS LINK  
November 2000 



CETP- solution or a problem in itself  2  

 
 
 
Project Team: Manjari Maheswari and Sunita Dubey  
 

Acknowledgements 
We would like to thank  Ravi Agarwal, Nityanand Jayaraman, Pat Costner, Madhumita Dutta for their 
comments. Rajesh Rangarajan of Toxics Link-Chennai for writing the Chennai case study and also to 
Rakesh Agrawal of Ecofriends Kanpur for helping us with the kanpur tanneries case study. 
 
We also appreciate the help rendered to us by Dr. DD Basu (CPCB), Kajal Mehta, Reshma (Toxics Link 
[...]
CETP- solution or a problem in itself  25  

tonnes/day post treatment plants. According to CPCB, the content of total chromium in USAB 
sludge is 22.58 mg/gm and in post treatment units is around 19.64 mg/gm (CPCB, Nov. 1999). 
As per the specifications waste category-III of "Hazardous Waste (Management and Handling) 
Rules, these sludges are of highly hazardous nature, therefore should be properly disposed in 
an engineered hazardous waste landfill.  
 
According to Rakesh Jaiswal of Ecofriends (an ngo in Kanpur),  people in 20 villages living in 
the vicinity of Jajmau tannery area in the grip of epidemic like conditions while most of the elder 
have stomach ailment and skin diseases, the worst affected are the children. It is alleged that 
the cause of the malady is the tannery discharge,  which finds its way into the irrigation canal 
reaching these villages. "Till 1992, the water we got in the canal carried Kanpur sewage but was 
diluted by the water from Ganga. The agriculture produce was excellent as this area was 
famous for its roses. But after the construction of a CETP at Jajmau, the canal was polluted by 
the effluents", says  Sukhadev Yadav, a village elder from Motipur who has witnessed pollution 
take its toll on their lives. 
 
Case study 3: Patancheru, Hyderabad-a stamp to run the operations 
 
Introduction 
Patancheru and Bollaram Industrial areas, located about 25 Km west of Hyderabad have about 
300 pharmaceutical, heavy engineering, paints, paper and chemical  factories established over 
the last two decades. They generate approximately 8 MLD of effluents, most of which is directly 
discharged to natural hydrological system causing imbalance to the environment. This entire 
belt is situated on the Nakkavagu sub basin of Manjira river basin. Before industrialization this 
river basin was a source of fresh water and supported agriculture. Quality of ground water has 
deteriorated considerably over the years and the level of pollution has increased continuosly.55 
 
This has led to increasing concentrations of BOD, COD, TDS, carbonates, bicarbonates and 
sulphides in local surface and subsurface waters.56 However no attempts were made to control 
the discharge of toxic pollutants into the river basin. 
 
The entire industrial belt has no proper drainage system and the waste water before the start of  
CETP used to flow to natural drains by gravity  and it was not possible for all the industries to 
treat their effluents to the prescribed standards. In view of this a Common effluent treatment 
plant was proposed for both this industrial area. NEERI was hired to investigate into this matter 
and the analysis revealed that entire basin is contaminated and water has become unfit for 
irrigation. Thus there to rectify this situation a CETP and proper sewer system was proposed. 
 
Patancheru Enviro-Tech Limited (PETL) 
 
 A group of several industries located in Patancheru Industrial Development area(IDA), with 
active support from the government owned infrastructure corporation (APIIC) promoted a public 
limited company called Patancheru Enviro-Tech Limited (PETL) in the year 1989. It’s main 
objective was to provide full fledged facility for collection, treatment to the prescribed standards 
and final disposal of industrial waste water generated in Patancheru industrial area.  
 

                                                           
55 Biksham et al 1995, “Toxic Trace Element Pollution In Ground Waters Around Patancheru & Bollaram Industrial 
Areas, Andhra Pradesh, India” 
56 Investigation Report, “Environmental Pollution Caused by Patancheru & Bollaram Industrial Estates in nearby 
Villages of Medhak District, Andhra Pradesh  



CETP- solution or a problem in itself  26  

This Common effluent treatment plant has presently 128 member industries out of which 60 are  
active members. The Industrial area has mainly bulk drugs, paints, paper, steel and oil mill 
industries. The total cost was Rs. 3 crores and operational costs is about Rs.1crore per annum  
  
Salient features of PETL 
1. Conveyance and collection system- There is no drainage system and effluent from various 

industries to the CETP is carried in 10 m3 capacity tankers.  
2. Treatment plant capacity- The CETP is designed to treat 7500 m3/day of effluents. 

Presently it is treating 1300m3/day  of industrial effluent and 500m3/day of raw sewage from 
the nearby BHEL township. The total land area is around 16 acres and the total cost of the 
project was approximately 8 crores. 

 
Overview of the situation 
 
Prior to setting up of the CETP’s all the industries were discharging their effluents into 
Nakkavagu canal, thus polluting it to the maximum. In the initial years nothing concrete came up 
on this issue.The Supreme court of India in it’s orders dated 16th Nov, 1995 in writ petition 
No.1056 of 1990 directed Andhra Pradesh State government to provide calculated 
compensation to the local farmers and also asked District judge (Medhak District) to submit 
reports on the progress of the work done on treatment plant and it’s outcome. 
 
At present almost all the industries are making arrangements for the preliminary treatment but 
only 7 industries are having pre-treatment plants. No steps are being taken by the industrialists 
to analyze or to remove the hazardous chemicals from sludge. In Patancheru Industrial area, 
there are different kinds of industries discharging different types of effluent. It is difficult to treat 
all kinds of waste in a single treatment plant unless some pre-treatment is given.  
The concept now is to try and achieve land standards after post-treatment mixing with sewage 
at 1:6 ratio. The pipeline is proposed only between BHEL and the Patancheru CETP to transfer 
10MLD of raw sewage for treatment and mixing with treated trade effluent at the CETP. There is 
also a complicated proposal of pipeline transfer of mixed/treated effluent from the Bollaram and 
Patancheru CETPS to the Musi river, 22 kms away. We are trying to find alternatives to this 
idea. The Patancheru CETP is meanwhile almost meeting Land standards.  
 
Facts and Findings 
 
In order to improve the situation of the entire industrial 
belt APPCB has to enforce various measures decided 
in a strict way and at the same time monitor the outlet 
effluent standards maintained by individual industries. 
Outlet standards are mainly tested for COD, TDS and 
SAR and inlet standards for the CETP is fixed at 15000 
mgl for both COD and TDS. The Bollaram CETP is 
closed and its members are now using the more 
efficient Patancheru CETP. Though effluent generated 
is of hazardous nature, there is no provision for heavy 
metal removal from the effluent. 
 
Case study 5: Chennai 
 
Tamil Nadu has the distinction of being the state that has 
follows the fact that it is the hub of activity when we talk o
All these, being small-scale industries could not individual
According to Tishya Chatterji
(Member Secretary APPCB),
"CETPs cannot handle
heterogenous toxic organics
and inorganic loadings cost
effectively. I feel that TSDFs are
a more manageable temporary
solution in this regard". 
the maximum number of CETPs. This 
f the garment or the leather industry. 

ly afford to set-up individual treatment 



CETP- solution or a problem in itself  27  

plants to meet the pollution control norms prescribed, and so was born the concept of common 
treatment facility. The following are the total number of Common Effluent Treatment plants 
(CETPs) in Tamil Nadu: 
 
Tanneries -12 in operation (2 in Chennai), 11 under construction. 
Dyeing and bleaching units - 14 in operation, 10 under construction. 
Hotels and lodges - 1 in operation (kodaikanal) 
 
The technology 
 
The individual units are grouped into what are called ‘clusters’ and each of such clusters is 
provided with one CETP.  
♦ all the effluents of the individual units are transported via pipelines. 
♦ the effluents are first collected in a receiving sump and then subjected to different stages of 

treatment. 
 
First the effluents are passed through screens to separate floating substances and solids 
and sent to the equalisation tank for mixing and homogenizing. Following this it is subjected to 
chemical dosing using lime/alum and allowed to settle in a settling tank. This causes the 
precipitation of the different components (including Chromium from tanneries). Lastly the 
effluent undergoes biological treatment, where it is aerated to reduce the levels of organic 
matter. After this it is subjected to further refinement and then let off into the nearby water body. 
 
The practical problems with the functioning of these CETPs are: 
♦ TDS has never been brought under control.  
♦ sludge disposal 
  
There are overall about 900 tanneries, of which some have been closed as per the Government 
order. Presently there are12 CETPs and 130 IETPs (Individual Effluent Treatment Plants) 
handling about 20000-30000 cu.m/day of effluent. 
  
1. Salt (from the individual units) - This is a major contributing factor for the presence of TDS. 
Unless some Reverse Osmosis-like technologies (that are very expensive) are used, TDS factor 
cannot be curtailed. 
 
2.Organic Matter (hides, skin, etc.)-Mostly discharged as solid waste. 
 
3.Sulphide (used for unhairing the skins) - Enzyme treatment is gradually taking over to 
encounter this problem. 
 
4. Chromium (used in the actual tanning process) - Experimentation on to replace Aluminium for 
Chromium. 
 
Recycle and recovery of Chromium: 
UNIDO claims it has been the first to install a system for chromium recovery in the Pallavaram 
plant. Dr. Swaminathan, an expert in environmental engineering now associated with UNIDO, 
feels the problem of chromium presence is directly dependent and inversely proportional to the 
amount of sulphides used. More sulphides result in formation of non-toxic, trivalent chromium, 
while less of sulphides cause toxic, hexavalent chromium production.  
 



CETP- solution or a problem in itself  28  

The Pallavaram Tannery Cluster and CETP, Chengulpet District 
The individual leather manufacturing units had been discharging effluent in roadside gutters, to 
join the surface water or seep into the ground to contaminate groundwater. The first of its kind 
plant for tannery effluent treatment was set up in Pallavaram in 1993, a suburb situated South of 
Chennai and is considered a “model plant”. Constructed by M/s Emkem Engineers, the plant’s 
design was approved by the Tamil Nadu Pollution Control Board and the plan certified by IIT. 
 
A total of 152 (originally 113) tanneries are connected to this CETP. The plant has a volume 
load of 3000 cu.m/day and also handles effluent from 3 apartment blocks nearby. (Only 6 of the 
units in this cluster perform the actual tanning process.) 
 
Process: 
Each tannery pretreats the effluent (primary treatment). Then the effluent is reached to the 
CETP through a collection system consisting of 24 kms of sewer lines, 5 collection wells and 
pumps. The primary treated effluent first passes through a screen chamber and grit chamber 
and then to an equalisation tank. In a flash mix tank alum and lime are added followed by di-
ammonium phosphate nutrient. After a primary clarifier the mixture passes through an aeration 
tank. A polyelectrolyte is added and the wastewater reaches a secondary clarifier. Sludge from 
the clarifiers is pumped into the sludge thickener and filter press. The so treated effluent is 
sometimes used for irrigation in the dry months but is otherwise let off into the Adayar riverd. 
 
Sludge is being retained in the campus itself as no proper disposal site has been earmarked so 
far. Chromium recovery unit has also been set up for reuse of the chromium. But its efficient 
functioning is a question mark. 
 
Recent studies in the tannery belt in the Pallavaram has revealed extensive environmental 
degradation, especially due to chromium. Levels of the heavy metal in groundwater, soil (in 
certain pockets) and in plants is in exceeding high levels than the norms prescribed e. The study 
reveals that the presence of the CETP has not made any significant improvement in the present 
situation. 
 
CETP in North Chennai 
 
A plant of a much less capacity than the one in South Chennai, it is situated in Madhavaram, a 
suburb situated North of Chennai. This plant treats the effluent of 14 tanneries. The effluents 
(2.5 lakh litres/day) are collected from the 14 units via pipelines into the receiving sump. Then it 
is subjected to, Equalisation, Flocculation (and chemical dosing), Precipitation, Settling and 
biological treatment. The sludge once again is collected in the campus itself, as a landfill is still 
not ready for its disposal. 
 
Facts and Findings 
Consequently, there are problems of functioning and maintenance. Some plants are not 
handling the stipulated amount of the effluents, like the one at South Chennai, which is actually 
getting more effluent than what it can handle. Future designs should therefore, incorporate 
facilities for dealing with additional units as and when they are set-up.  
 
The amount of sludge generated depends on the quality of lime that is being used. Poor quality 
of lime usage forms more sludge thereby increasing sludge handling costs. On the other hand if 
                                                           
d Source: Asian Development Bank, Tamil Nadu Environmental monitoring and pollution control, Final 
Report - vol 3; July 1994; Stanley Associates Engg. Ltd., Canada 
 
e R. Kavitha; effect of chromium pollution in Chengulpet East District;1999 



CETP- solution or a problem in itself  29  

the operators are advised as to the quality of lime used, then the overall cost of sludge disposal 
and effluent treatment becomes cheaper. Also chromium recovery from sludge has to be made 
mandatory to improve efficiency of the CETP and other emerging technologies like sludge 
stabilisation could take care of sludge effectively. 
 
Certain basic parameters like pH, BOD and DO have to be properly and constantly monitored 
with proper instrumentation to check decline in efficiency of operation.The amendments brought 
to Hazardous waste rules now clearly specify that the generator of waste is held responsible for 
its disposal. So the claims so far by the CETP operators that the state PCBs have to earmark a 
site for disposal is nullified.  
 
For the purpose of studying, reviewing the function, and monitoring of CETPs, a separate body 
called the Loss of Ecology Authority under the aegis of the TNPCB was constituted. According 
to Dr.Thomson Jacob Ph.D, who has worked in the area of damage assessment and who is part 
of the Authority, "the operation and maintenance of the CETPs is just an eyewash. 
Whenever the monitoring team arrives the whole plant is made to look in order. He also 
adds that the workers are suffering from certain skin ailments and diseases and the 
ground water in the whole region is totally polluted. Unfortunately, the workers in these 
regions are entirely dependent on this occupation for their livelihood and their options 
are limited". 
 
 
 
 
Recommendations 
 
In industrial wastewater treatment, the last option gets further prioritised when common facilities 
are found to be more cost-effective on aggregates of scale-economies. To be economically and 
environmentally cost effective actually, these common facilities like the Common effluent 
Treatment Plants (CETPs) and the Common wastewater Treatment must treat and dispose 
effluent at surface water or land-application standards. Merely providing an economically 
acceptable outlet for individual industries makes these common facilities more an ‘excuse’ than 
a solution. Common wastewater treatment facilities not only keep thoughts on waste-
minimisation away but actually require waste-guarantees to continue economically viable 
operations. Even industries that are recovering dissolved material from effluent individually, 
[...]
huge financial outlay. Presently, effluents are being collected through lorry tankers directly from various 
industries.  
There are broadly nine types of heterogeneous industries which are dumping their effluents into the 
common effluent treatment plant. They are:  
 
Bulk drugs and intermediaries, 
Pulp- paper and other cellulose based industries, 
Metal finishing, 
Resins and chemicals, 
Pesticides,  
Paints, 
Rubber,  
Edible oil refineries, and  
Textile processing. 
 
Presently,  128 industries are registered  for the use of the facility of PETL.  These units are located, 
besides Patancheru, in areas as far as Jeedimetla, Kajipally, Medchal, Kothur and Pashamylaram, 
covering the districts of  Rangareddy, Hyderabad, Medak, Nalgonda, Mahaboobnagar of Andhra Pradesh 
and Bidar of Karnataka. It is clear that the membership is not restricted to Patancheru area only. This is 
highly questionable, and casts a doubt over the intentions and objectives of both the PETL and the 
Pollution Control Board.  The initial objective and design of the PETL was to treat the effluents of the 
Patancheru industries in order not only to mitigate the problems associated with haphazard dumping of 
effluents into Nakka Vagu, but also to help the industries in collectivizing their financial and technical 
capabilities in addressing the problem. Resultantly, due to heterogeneous  membership, and in addition to 
other factors, the performance of PETL has not been on the expected lines. Realizing this, the APIIC 
requisitioned the services of M\S. Bhagavati Ana Labs Ltd., consulting Environmental Engineers, to 
study the problems of the plant and suggest remedial measures. They have collected samples, noted the 
contracted  loads and submitted a report. 
 
Nakkavagu is now receiving more waste water after setting up Common Effluent Plant than the waste 
water flowing earlier in the vagu. This is because now the plant is receiving effluent by road tankers not 
only from industries located in Patancheru but also from different areas. But for the CETP, effluents of 
these industries had no scope to reach Nakkavagu. In other words PETL is now collecting polluted  
effluents from several polluting industries in the garb of commercial viability.  And, by not treating these 
additional effluents fully to the standards prescribed, the PETL has further magnified the problem of 
pollution in Nakka Vagu.  Instead of a treatment plant, PETL has become a polluting industry, much more 
dangerous than the individual industries. With the immunity of a treatment plant,  PETL is pumping 
waste water into Nakkavagu with a electric motor. With the increase in the volume of waste water, 
pollution is reaching  far off places through Nakka Vagu and Manjira river (into which Nakkavagu 
ultimately joins). Manjira river joins Nizam sagar from there it joins river Godavari . 
 
Financial management and problems associated with the management of the PETL has not been 
understood, studied or analyzed so far. It indicates two things: financial viability or the persipacity to 
sustain a system of subverting pollution control laws. 
Common effluent treatment plant should be of those industries which are compatible. There are 
dissimilarities in the effluents in the dissimilar industries. Thus, the treatment methods and systems vary 
according to the characteristics of the effluents. Some of the waste water is not amenable for 
biodegradation and in some cases there is no organic matter to degrade as well. There are total dissolved 
solids in many. 
In fact, at the design stage of CETP, the industries agreed to send waste only after pre-treatment to the 
required standards. This in a way determines whether a particular industry is sending its effluents beyond 
its capacity 



CETP- solution or a problem in itself  39  

Primary waste treatment includes screens, sedimentation tanks, pre-aeration units and chemical 
precipitation and oxidation. This treatment was not adopted in PETL, basically because the project design 
includes the collection of waste water by a sewer system, which has not been implemented. Lack of 
sewerage system rendered the entire project non-functional. Due to lack of pretreatment, the suspended 
solids are carried over to the down stream units resulting in accumulation of suspended solids to the tune 
of 7000-8000 mg/L which are chemical in nature as against 2500-400 mg/L of biological suspended  
solids  required to be maintained in an extended aeration system. 
Despite being known all along that PETL is essentially a secondary treatment plant, none of the industries 
have undertaken to treat the effluents in their own premises to the required standards as prescribed by the 
rules. They enlisted themselves with PETL only to shed their responsibility of treating the effluents. 
While it has become convenient for the Pollution Control Board to cite CETP as the best answer in the 
circumstances. Such a situation helps the PCB in covering up its lapses in monitoring pollution treatment 
measures in individual industries, as long as they are members of the CETPs. 
PETL was designed to receive the pre-treatment waste water from the member industries through 
pipelines into the permanent pumping station located in its premises and from that pumping station the 
waste water goes through detritor and Bar Screen into the equalization tanks where pH would be 
measured and equalized to ‘7’ to rule out acidity and alkalinity, from there the effluents  will be pumped 
into anaerobic digesters for anaerobic treatment  of the effluents, where 70% of the BOD will be removed 
and from there it will flow into aerobic tank where the aerobic reaction takes place to reduce the BOD 
level in the waste  water. Standards are prescribed for inlet effluent quality as well as treated effluent 
quality for common effluent treatment plants. Sl. No. 55 of Schedule-I to the Environment (Protection ) 
Rules (Second Amendment ) 1991, the standards of CETP are prescribed (Ref. Table - I). 

 
 

TABLE-I 
INLET / OUTLET -  EFFLUENT QUALITY STANDARDS FOR CETP 

 
------------------------------------------------------------------------------------------------------------ 
PARAMETER                                                                CONCENTRATION 
      INLET              OUTLET    
      ( into inland surface waters) 
------------------------------------------------------------------------------------------------------------ 
pH      5.5-9.0  5.5-9.0 
BOD 20 deg. C       -  30 
Temperature       0 deg. C  45          shall not 
exceed 40 deg. C in any section of             stream within 15m 
down stream from the            effluent outlet. 
Oil and Grease Phenolic Compounds (as C6 H5 OH )   20  10 
Suspended solids      -  100 
Dissolved Solids (Inorganic )    -  2100 
Total residual Chlorine     -  1.0 
Phenolic compounds ( as C6H5OH )    5  - 
Ammonical  Nitrogen (as N )    50  50 
Total Kjeldhal Nitrogen (as N )    -  100 
Cyanide (as CN )        2-0  - 
Hexavalent Chromium ( as Cr +6 )     2  - 
Total Chromium (as cr )          2  2 
Copper Cu        3  3 
Lead Pb      1  0.1 
Nickel Ni      3  - 
Zinc Zn      15  5 
Arsenic As      0.2  0.2 
Mercury Hg      0.01  0.01 
Cadmium Cd      1.0  1   
Selenium Se      0.05  0.05 
Fluoride F      15.0  - 



CETP- solution or a problem in itself  40  

Boron B      2  - 
Radioactive materials :  
 Alpha emitters, uc/ml   10.7 
 Beta emitters,uc/ml   10.6 
------------------------------------------------------------------------------------------------------------ 
Concentration in mg/L except pH, Temperature and Radioactive materials. 
Note: 1. These standards apply to the small scale industries, i.e., total discharge up to 5 Kl/day. 
 2. For each CETP and its constituent units the State Board will prescribe standards as per the local needs and 
conditions; these can be more stringent than those prescribed above. However, in case of clusters of units. the State 
Boards with the concurrence of CPCB in writing, may prescribe suitable limits. 
 
Naturally the CETP can only accept the effluent if the individual industry sends the effluents conforming 
to the inlet standards. These standards were fixed obviously keeping the characteristics of effluents and 
capacity of the plant to treat. The treated effluent quality standards for CETP is noted as Sl. No. 55 B and 
they are shown in under  outlet (into inland surface waters) ref :table –I 
 
The characteristics of a sample of raw effluent and treated effluent dt. 4--6-1996  analyzed by A.P. Pollution Control 
Board reveal that efficacy of Common ETP of PETL in treating the effluent. 
  
 A mere perusal of the above facts reveals that the so called treatment is a facade. The pollution is 
enormous beyond expression . For example when untreated / raw effluent with BOD 3,900 was fed. The 
BOD of treated effluent was 3,500 a mere reduction of 400, The standard prescribed for treated effluent 
into a stream is 30. Equally in regard to suspended solid and Dissolved solids. While the standards 
prescribed are 100 and 2100, the treated effluents from PETL were 1077 and 33,578 respectively. These 
characteristics reveal the enormity and dangerous levels of pollution in water. When such hazardous and 
dangerous toxic effluents are discharged into natural stream the ramifications of the pollution cannot be 
even imagined.  A number of villagers sustain on these waters for their survival not only for drinking but 
also for irrigation and host of other functions. 
  
The plant was partially commissioned in 1994 with the aerobic section. Importantly, the anaerobic section 
was not commissioned which is supposed to take care of 70% of BOD load. The non-commissioning of 
this UASB reactors I and II may be due to high concentration of suspended solids. The sludge dewatering 
centrifuge has not been commissioned to blend the high solids content of aerobic tank through the 
secondary sedimentation tank. Actually it was proposed to feed with an influent BOD of 1500 mg/L to 
the anaerobic section an effluent BOD of 450 mg/L was expected. Therefore , two units of 3750 cu.m. 
were proposed. The analysis report shows that influent BOD is beyond its capacity and too without 
commissioning anaerobic section. 
2 The Ana Labs in its report observed : 
 
Reception tank : 
 
There is a reception tank of 10.0 mx4. 5 m x 3.0 m SWD having a holding capacity of 135 cu.m 
equipped with two pumps of  12.5 HP to deliver 180m3 / hr of waste water to the grit chamber 
and detritor. This sump is not in use as it was originally conceived that the waste water will be 
received into the sump through a network of sewer system. This entire unit is not in use at 
present. 
Grit Chamber and Detritor : 
 
There is a grit chamber, detritor and measuring flume connected to the above mentioned facility, 
which are not in use. 
Equalization tank : 
 



CETP- solution or a problem in itself  41  

There is RCC equalization tank of 30m x 30m x 3m SWD with partition at the centre to serve as 
two equalization tanks connected through a grit chamber and detritor which are not in operation 
and only the equalization  tanks are in use to receive waste water from user industries. The two 
equalization tanks of equal capacity are having 2700m3 total holding capacity. Presently, the 
effluent tankers are unloading the waste water into both the compartments. This tank is not 
equipped with mixing device to homogenize the characteristics of the waste water which is 
essential to provide a more or less consistent waste water characteristics for biological treatment. 
Consequently the suspended solids in the waste waters received are settling in the tank reducing 
the capacity of equalization. Normally , the equalization capacity should be around 3-5 days and 
at the present flow rate of 1300-1500 m3/day,  its retention capacity is 1.8 days. Some of the 
suspended solids are getting carried over into aeration tank  through the suction of  pump located  
at the bottom of these tanks. Presently there is about 1 to 1.2 mts. height of accumulated solids at 
the bottom of these tanks. This is being desludged manually at present. 
 
It is found that there is a lot of foam and floating matter on the surface of the waste water. The Ana Labs, 
in their report, observed : 
 
“Considerable foam formation was observed through out the period of study which naturally 
inhibits oxygenation of the system to some extent. The four fixed surface aerators of 10 HP are 
expected to take care of the 30% of the originally  11250 kg of BOD load. This is theoretically 
possible. In actual practice there is a backlog of 70% of BOD of 11250 kg which was supposed 
to be taken care by the UASB reactors which are not put into operation. Besides this, the 
carryover of the suspended solids into the aeration tank has aggravated the situation leading to its 
poor performance.  Presently, there is a COD reduction of around 50%  and BOD reduction  of 
55% (approx.) which is due to stripping of solvents and other volatile organic from the influent, 
and if cannot be termed as biological degradation as there is no agglomeration of the suspended 
particulate during settling, which is typical in any biological aeration system. Clarity after 
settling is not as is expected from a conventional extended aeration system though the sludge is 
settling. The system was designed for F/M ratio of 0.1 and the average F/M ratio works out to be 
0.9 indicating that the system is overloaded nearly nine times which obviously because of the 
non-functioning of the UASB reactors I and II.” 
 
Due to lack of pre-treatment of the units of origin coupled with lack of pre-treatment  facilities at PETL, 
incompatibility of waste water, high BOD/COD ratio, non-commissioning of anaerobic section, non- availability of 
arrangements for collection, storage, and disposal of the solid waste, accepting waste water from industries beyond 
standard characteristics are some of the reasons for its poor performance. 
 
The Ana Labs, in its report, after sampling of various effluents and after considering the requirements of 
PETL observed “the treated waste water from this plant even after implementing the above measures, can 
take care of primary pollutants and organic pollution and will not be fit for discharge into the present 
natural stream as per the existing provisions of Water Act, 1974 and EP Act, 1986, and their subsequent 
amendments. The PETL should make arrangements for collection, storage and disposal of the solid waste 
as it attracts the Hazardous Waste Management Rules of 1989”. 
 
That the solid wastes from a number of industries are dumped on road side clandestinely. Ultimately the 
very same percolates into the sub soil or carried into streams. No industry with such toxic effluents shall 
be allowed to run. 
 
A difficulty in enforcing water standards arises when the combined load of several  discharges exceed  the 
self purification capacity of the receiving water. Ideally effluents standards should be strict enough to 
protect the discharges fairly in so far as possible tailored to character and volume of water at each point of 



CETP- solution or a problem in itself  42  

discharge. The plant was designed for a flow of 7500m3/day with a BOD load of 1500 mg/L. The over 
load in the aeration system was computed  at 5.03 times (vide Ana Labs report , Page 38 ). 
 
Of  the 128 units, about 71 units are contributing the waste water and on an average 140 tankers of 
effluents are being lifted per day from various industries .   
 
The Environmental Engineer reported that barring seven industries, the others are not having any pre-
treatment plant. They are only having collecting/settling tanks. They are simply lifting effluents to the 
tankers after correcting the pH levels. The industries that are having pre-treatment plants are Deccan 
Leathers, Ambuja Petrochemicals, Asian Paints India Ltd., Voltas Limited, Standards Organics Ltd., 